Service, brakes

BMW 650i / Spare parts catalog BMW Etk


Name Ext. inf. A* Part number A Part number, Price per Unit., $
01 Brake disc, lightweight, ventilated348X36 348X36 2 34 11 6779467 30 34 11 6779467 172.55
 For vehicles with    
 Equipment, brake syst. country-specificWith S212A   
01 Brake disc, lightweight, ventilated348X30 348X30 2 34 11 6763824 67 34 11 6763824 148.40
 The following parts are also
 required:
 - Brake pads
 - Brake-pad wear sensor
 - Brake-pad paste
 On vehicles older than 48 months
 it is also recommended to:
 - Replace retaining spring
 See repair instructions.
02 Inner hex boltM8X14 M8X14 4 34 21 1161806 12 34 21 1161806 0.96
03 Repair kit, brake pads asbestos-free 1 34 11 6774258 76 34 11 6774258 216.69
 For vehicles with    
 Equipment, brake syst. country-specificWith S212A   
03 Repair kit, brake pads asbestos-free 1 34 11 6794913 45 34 11 6794913 136.90
 The following parts are also
 required:
 - Brake-pad wear sensor
 - Brake-pad paste
 On vehicles older than 48 months
 it is also recommended to:
 - Replace retaining spring
 See repair instructions.
04 Brake pad wear sensor, front left 1 34 35 6789492 58 34 35 6789492 16.58
 For vehicles with    
 Equipment, brake syst. country-specificWith S212A   
04 Brake pad wear sensor, front left 1 34 35 6789492 58 34 35 6789492 16.58
05 Clip 2 34 11 6761793 7 34 11 6761793 16.27
 For vehicles with    
 Equipment, brake syst. country-specificWith S212A   
05 Clip 2 34 11 6757253 12 34 11 6757253 14.47
06 Set, brake pads, with brake-pad sensorVALUE LINE VALUE LINE 1 34 11 2339272 11 34 11 2339272 248.39
 For vehicles with    
 Equipment, brake syst. country-specificWith S212A   
06 Set, brake pads, with brake-pad sensorVALUE LINE VALUE LINE 1 34 11 2339269 21 34 11 2339269 151.26
 The following parts are also
 required:
 - Brake-pad wear sensor
 - Brake-pad paste
 On vehicles older than 48 months
 it is also recommended to:
 - Replace retaining spring
 See repair instructions.
07 Hex BoltM12X1,5X43 ZNS3 M12X1,5X43 ZNS3 2 34 11 6772117 - 34 11 6772117 3.38
 For vehicles with    
 Equipment, brake syst. country-specificWith S212A   
07 Hex BoltM12X1,5X63 ZNS3 M12X1,5X63 ZNS3 2 34 11 6772429 - 34 11 6772429 5.68
08 Brake disc, lightweight, ventilated345X24 345X24 2 34 21 6763827 40 34 21 6763827 139.02
 The following parts are also
 required:
 - Brake pads
 - Brake-pad wear sensor
 - Brake-pad paste
 On vehicles older than 48 months
 it is also recommended to:
 - Replace retaining spring
 See repair instructions.
09 Repair kit, brake pads asbestos-free 1 34 21 6768471 108 34 21 6768471 94.01
 The following parts are also
 required:
 - Brake-pad wear sensor
 - Brake-pad paste
 On vehicles older than 48 months
 it is also recommended to:
 - Replace retaining spring
 See repair instructions.
10 Brake pad wear sensor 1 34 35 6789493 51 34 35 6789493 20.59
11 Clip 2 34 21 6753675 9 34 21 6753675 12.07
12 Set, brake pads, with brake-pad sensorVALUE LINE VALUE LINE 1 34 21 2339292 19 34 21 2339292 132.86
 The following parts are also
 required:
 - Brake-pad wear sensor
 - Brake-pad paste
 On vehicles older than 48 months
 it is also recommended to:
 - Replace retaining spring
 See repair instructions.
13 Repair kit brake shoe asbestos-free 1 34 41 6761293 73 34 41 6761293 86.09
14 Repair kit springs 1 34 41 0038346 8 34 41 0038346 21.32
15 EXPANDING LOCK 2 34 41 6851439 1 34 41 6851439 11.47
16 Adjusting screw 2 34 41 6851437 1 34 41 6851437 6.56
17 Service kit, repair kit, brake shoesVALUE LINE VALUE LINE 1 34 21 2213314 5 34 21 2213314 121.65
18 Hex BoltM12X1,5X43 ZNS3 M12X1,5X43 ZNS3 4 34 11 6772117 - 34 11 6772117 3.38
19 Brake-pad paste3G 3G 4 83 19 2158851 1 83 19 2158851 0.72
* In the column 'A' indicates the number that is used in the selected vehicle.
- To find out where to buy the item or equivalent, click on the part number.